
Pojoaque Regional Water System 
Engineering Report 

 
Prepared for 

Northern Pueblo Tributary Water Rights Association 
Prepared by 

 
 

September 2008



Pojoaque Regional Water System 
Engineering Report 

 

- i - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -– 
9/16/2008 Not Available For Use In Court 

TABLE OF CONTENTS 
 

Executive Summary ........................................................................1 
Introduction ................................................................................................................... 1 
Systems Analyzed For Cost Allocation Purposes ................................................................ 2 
[...]
Figure 3-3 Intake Site Plan............................................................................................ 25 
Figure 3-4 Water Treatment Process Flow Diagram ........................................................ 28 
Figure 3-5 Combined Water Treatment Plant.................................................................. 29 
Figure 3-7 Pojoaque River Barrier Dam .......................................................................... 40 
Figure 4-1 Recent IHS Pipeline Installation Parallel to NM 502 and in County Road........... 45 
 



Pojoaque Regional Water System 
Engineering Report 

 

- iv - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -– 
9/16/2008 Not Available For Use In Court 

Acknowledgements 
 

While HKM Engineering Inc. has taken the lead role in the preparation of this Engineering 

Report, many others have contributed significantly towards it completion. 

 

The elected officials, representatives, staff and legal counsel of the San Ildefonso, Pojoaque, 

Nambe and Tesuque Pueblos have all contributed greatly to the effort.  The traditional leaders 

of San Ildefonso deserve special acknowledgement for their efforts in reviewing the sites for the 

diversion, raw water pump station and water treatment plant. 

 

Santa Fe County through their Division of Water Resources and legal representatives also 

provided valuable information and insight.  Legal counsel for the State of New Mexico has also 

contributed significantly.  The City of Santa Fe and their representatives also assisted. 

 

The Bureau of Reclamation and their consultants from the Aamodt Settlement Study Report 

provided information and insight from that process.  The Bureau provided digital products as 

well as experience and technical background.  Arctic Slope Consulting Group (ASCG) provided 

digital products of the previously developed distribution systems and information on the study 

area.  John Shomaker and Associates updated material on hybrid wells and Boyle Engineering 

provided a review of the surface water diversion. 

 

CH2MHill provided background information, timely review of materials and valuable input on 

presentation of information.  

 

A special acknowledgement is due Ed Gonzales of ELG Engineering who assisted in gathering 

data and presenting material to the Pueblos. 
 
HKM appreciates and acknowledges the contribution of these people and organizations.   
 



Pojoaque Regional Water System 
Engineering Report 

 

- 1 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

Executive Summary 
 
Introduction 

In the Pojoaque River Basin, a tributary of the Rio Grande in Northern New Mexico, the conflict 

over scarce water resources was litigated for decades.  In 1966, then State Engineer S.E. 

Reynolds brought suit against all water right claimants in the Pojoaque River Basin to determine 

the nature and extent of the claimants’ water rights in a case entitled State of New Mexico ex 

rel. State Engineer v. Aamodt, No. 66cv6639 MV/LCS (D.N.M.) (the Aamodt case).  Forty years 

later, a Settlement Agreement was signed in May 2006 (the Settlement Agreement).  An 

integral and critical component of the Settlement Agreement is the development of a regional 

water system. A map indicating the location of the Pojoaque River Basin is provided in Figure 1-

1. 

 

The Northern Pueblo Tributary Water Rights Association retained HKM Engineering Inc. to 

prepare an engineering report for the proposed Pojoaque Regional Water System. The scope of 

this Engineering Report is limited to an analysis of the Regional Water System as described in 

and anticipated by the provisions of the Settlement Agreement. 

 

This Engineering Report serves multiple purposes.  The U.S. Bureau of Reclamation (BOR) 

prepared and issued a feasibility study for a regional water system in May 2004 pursuant to 

Public Law 107-66 (the Aamodt Settlement Study Report).  That feasibility study facilitated the 

settlement efforts of the Aamodt parties.  A central objective for this Engineering Report is to 

update the engineering analysis performed by the BOR and their consultants.  This is necessary 

because the Aamodt Settlement, signed by the non-federal governments in 2006, focused on 

and further refined one of the alternatives discussed in the Settlement Study Report. 

 

In addition to settling the litigation, there are numerous compelling needs for the Pojoaque 

Regional Water System. The System would serve the needs of four Indian pueblos (San 

Ildefonso, Pojoaque, Nambe and Tesuque – “the Pueblos”) and other residents within the 

Pojoaque Valley. This is an arid area where drought conditions further exacerbate chronic 

surface water shortages. 

 

The number of domestic wells in the Pojoaque River Basin has doubled over the past 20 years.  

Increased use of groundwater has lowered the water table and withdrawals from the alluvium 

have further reduced surface water flows.  Increased groundwater contamination and poor 



Pojoaque Regional Water System 
Engineering Report 

 

- 2 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

water quality have raised concerns about the sustainability of continued reliance solely on 

groundwater within the Basin for drinking water.  Water produced from many domestic wells 

exceeds the Safe Drinking Water Act maximum contaminant level (MCL) for uranium and 

arsenic, and nitrate levels are increasing in some areas as well. 

 

The following major component parts have been integrated into a regional water system design 

capable of distributing a minimum of 4,000 acre-feet/year (AFY) of a reliable firm supply as 

contemplated by the Settlement Agreement: 

 

 •  A surface water diversion would be located on lands belonging to the San Ildefonso 

Pueblo on the east bank of the Rio Grande River north of Otowi Bridge. 

 

 •  A water treatment plant to treat water to meet Safe Drinking Water Act standards 

would be located on lands belonging to the San Ildefonso Pueblo less than a mile from the 

diversion. 

 

 •  A potable water transmission and distribution system consisting of pipelines, pump 

stations, storage tanks and appurtenant items would provide service to Pueblo and other 

County residents in the Pojoaque River Basin.  

 

 •  Well fields and hybrid production and injection wells and the connecting pipelines 

have been included as a means of ensuring a reliable firm supply. 

 

This Engineering Report also analyzes the completion of the barrier dam and infiltration project 

on the Rio Pojoaque, and channel modifications to improve alluvial recharge on portions of the 

Rio Tesuque as components of the Pojoaque Regional Water System. 

 

Systems Analyzed For Cost Allocation Purposes 

Two potable water systems have been analyzed for the purpose of allocating costs.  The 

Combined System has the capacity to deliver 4,000 AFY while the Pueblo Only System has the 

capacity to deliver 2,500 AFY.   The incremental cost difference between the two systems is the 

local cost share of the Pojoaque Regional Water System.   The Pueblo Only System is not a 

viable alternative and is only analyzed for the purpose of allocating costs. 

 



Pojoaque Regional Water System 
Engineering Report 

 

- 3 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

The systems have been planned using design criteria appropriate for the area and type of 

system.   Some of the more important design criteria include a peak day factor of twice the 

average day rate of flow in gallons per minute (gpm), a peak hour factor of three times the 

average day rate of flow and fire flows of 1,000 gpm in residential areas and 2,000 gpm in 

commercial areas.  The operating pressure in the system should not fall below 20 pounds per 

square inch under any conditions. 

 

With the exception of capacity and distribution networks the Combined and Pueblo Only 

Systems are very similar.  The major features of the systems are described below.  Figure 3-1 

and Plate 1 of the Engineering Report provide a schematic and map of the Regional Water 

System. 

 

A side-channel surface water diversion intake would be located on the east bank of the Rio 

Grande north of Otowi Bridge.  A series of horizontal collection wells and their appurtenant 

items were considered early but the facilities conflicted with cultural resources.  The intake has 

been planned to reduce the amount of sediment conveyed to the water treatment plant; 

however, sediment in the surface water will be problematic. 

 

A raw water pump station would be located above the intake and would pump water to a water 

treatment plant south of New Mexico Highway 502 near the western entrance to the San 

Ildefonso Pueblo.  Rapid mix flocculation followed by enhanced coagulation would help solids 

settle in three large sedimentation tanks.  Water from the sediment tanks would be spun 

through a large centrifuge to separate solids from the liquid and eliminate the requirement for 

sludge basins. 

 

A membrane type treatment plant would be used to comply with Safe Drinking Water Act 

Standards.  Microfiltration has been used to lay out the facilities but ultrafiltration units are 

similar in size and capital cost.  

 

Chlorine would be used as the primary disinfectant.  Ammonia would be added to the water 

prior to entering the transmission system to form chloramines which would provide the residual 

disinfectant for the transmission and distribution systems. 

 

The transmission systems for both systems would use the same alignments and follow NM 

Highway 502 as far as the Jacona area.  An additional storage tank and reservoir are included 



Pojoaque Regional Water System 
Engineering Report 

 

- 4 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

in the Combined System to serve the Jacona area.  A total of eight pump stations and nine new 

tanks would be constructed for the Combined System.  There is one less of each in the Pueblo 

Only system.  One additional pump station and reservoir would be required to serve the area 

south of the southern boundary of the Tesuque Pueblo.  This reach of the project is referred to 

as the Bishop’s Lodge Extension.   

 

There are over 868,000 feet or about 164 miles of pipelines ranging in size from six to 24 

inches in diameter in the Combined System. The Pueblo Only System includes over 476,000 feet 

or about 90 miles of pipelines ranging between six and 20 inches in diameter.  The Bishop’s 

Lodge extension would require about 63,000 additional feet of six and 8-inch diameter 

pipelines.   

 

Both systems would include several pressure reducing and flow control valves in order to keep 

pressures within the prescribed range and still be able to meet fire flow requirements. 

 

A supervisory control and data acquisition (SCADA) system would be used with both systems.   

The SCADA system provides a relatively high degree of automated system operation and 

increases reliability. 

 

For the purpose of estimating the cost to provide a reliable firm supply, dual completion or 

hybrid wells have also been included.  The wells are the cornerstone of the Aquifer Storage and 

Recovery component of the project.  The wells would provide a mechanism for injecting treated 

surface water into the aquifer when demand is low and recovering the water when sufficient 

supply may not be available from the surface water source.  For the Pueblo Only System, two 

400 gpm wells would provide a firm reliable supply of 800 gpm or 25 gpm more than  50% of 

the average day requirement of 1,550 gpm.  In the combined system, three 400 gpm wells 

would provide 1,200 gpm or about 40 gpm less than 50% of the average day requirement of 

2,480 gpm. The location of and information on the wells is based on the updated material 

provided by John Shomaker and Associates, the same consultant involved in the 2004 BOR 

study.  There are numerous requirements that would need to be met before the well locations 

could be finalized. 

 

The systems described above are capable of providing potable water throughout the project 

area. 

 



Pojoaque Regional Water System 
Engineering Report 

 

- 5 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

Additional Considerations 

A construction schedule that complies with the terms of the Settlement Agreement was 

developed.  The schedule calls for building the system outward from the source and completing 

distribution systems in the service areas after the transmission system components are 

completed.  The system would reach the southern boundary of the Tesuque Reservation by 

2016 under the proposed schedule.  The part of the Regional Water System south of this point 

is referred to as the Bishop’s Lodge Extension and would be constructed entirely with state and 

local funds.   

 

Rights-of-way in the form of easements from the Pueblos and individual landowners and 

permits from the New Mexico Department of Transportation will be needed prior to construction 

of the Regional Water System.  The Pueblos have agreed to grant easements for project 

facilities in exchange for establishing a fund for the operation and maintenance of the Regional 

Water System. Within the Pueblo boundaries about 560 acres would be required for Regional 

Water System facilities.  About 85 acres would be required for Regional Water System facilities 

located outside of the Pueblo boundaries. 

 

Project construction costs are affected by several factors.  Several of the distribution system 

pipelines pass through relatively narrow and congested areas which increases the difficulty of 

construction.   

 

Costs 

An estimate of the probable cost to plan, design, and construct the Regional Water System has 

been prepared.  The cost estimate is based on a variety of data including bid tabs, 

manufacturers’ quotes, earlier estimates and contractor input.  Costs are estimated for major 

items, (e.g., intake, treatment plant, etc) and a series of multipliers are then applied to 

establish the field cost and project cost.  The project cost estimate is provided as table ES-1. 



Pojoaque Regional Water System 
Engineering Report 

 

- 6 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

 
Table ES-1 Project Cost Summary 

 Cost Factor Combined Pueblo Only 
Bishop's 

Lodge Ext. 
 Major Items  
Intake and Pump Station $1,188,000 $1,071,000  
Water Treatment Plant $11,231,000 $9,111,000  
Pipelines $27,597,000 $18,426,000 $1,880,000 
Pump Stations $3,250,000 $2,164,000 $96,000 
Storage Tanks $3,947,000 $3,056,000 $211,000 
Hybrid Wells $4,612,000 $2,883,000  
Service Connections $11,806,000 $5,716,000 $851,000 
PRVs and Control Valves $530,000 $480,000 $100,000 
SCADA Systems $617,000 $561,000 $39,000 
Minor Items $8,414,000 $5,393,000 $479,000 
Unlisted Items (variable) $10,663,900 $7,493,400 $546,700 
Contract Add-ons @ 17.5% $14,674,783 $9,861,933 $735,473 
Contingency @ 20% $19,706,137 $13,243,167 $987,635 
Field Cost (rounded) $119,659,000 $80,477,000 $5,929,000 
Non-contract Costs @ 29.5%-31% $35,386,236 $23,796,206 $1,837,030 
Electrical Improvements $301,700 $276,650 $12,250 
Pojoaque Barrier Dam $530,000 $530,000  
RT Channel Modifications $50,000 $50,000  
O&M Assets $1,254,000 $1,254,000 ___________ 
Project Cost (rounded) $157,181,000 $106,384,000 $7,778,000 

 
Conclusions  

This Engineering Report used previously developed and new information in conjunction with 
[...]
Temperature, °C 12.6 25.2-1  
Turbidity, NTU 49 480-1.1  
TDS, mg/L1 236 258-223 500 
Sulfates (SO4

-), mg/l 42.5 50-33 250 
TOC, mg/l1 3.9 7.5-1  
Alkalinity, mg/l 102 139-62  
Chlorides, mg/l 7.3 9.1-5 250 
1. All data, except TDS and TOC, are samples taken from January 1980 to September 2001; TDS and TOC 

data are from four samples Collected in September, October, November 2001 and January 2002. 

 

A wide variety of water quality data are also available for the USGS sampling station 

#08313000 with a period of record from October 1959 to September 14, 2005 published at the 

USGS National Water Information Center web site. (http://waterdata.usgs.gov/nwis/qw).  A 

summary of those data are provided in the Appendix.  The USGS data include 205 sample 

points for turbidity and show a greater range in values.  While the average was slightly lower 

(48 NTU), the maximum was 950 NTU or more than twice the maximum from the smaller data 

set.  The higher value has been taken into consideration in the planning of the treatment 

process. 

 
3.2.1.  Water Treatment Process 
The treatment process proposed in the Aamodt Settlement Study Report consisted of pre-

sedimentation, enhanced coagulation (rapid mix and coagulation), microfiltration membranes, 

ultraviolet filtration, followed by chloramination to maintain a chlorine residual in the distribution 

system.  Wastewater generated in the membrane backwashing and cleaning process was to be 

discharged to wastewater polishing ponds where fine suspended solids removed by membrane 

filtration would be settled out and the “polished” water would be recycled back to the head of 

the plant.  For this Engineering Report, we have based our cost estimates on the same general 

treatment scheme with some exceptions.   

 



Pojoaque Regional Water System 
Engineering Report 

 

- 27 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc 
9/16/2008 

A mechanical sand and silt removal system will be incorporated into the intake to remove sands 

at the diversion point.  HKM recommends moving the chemical addition, rapid mix, flocculation 

stage ahead of the pre-sedimentation basin to take full advantage of the solids removal 

capacity of the basins.  With this change the pre-sedimentation basin will function as a more 

conventional flocculation/sedimentation basin.  The chemical addition/coagulation process will 

also reduce the natural organic matter (NOM) thus reducing the potential disinfection by-

product formation.   

 

The Aamodt Settlement Study Report proposed the use of dewatering boxes for sediment 

removed from the pre-sedimentation basins and the wastewater polishing ponds with the 

dewatered sediment being hauled to a landfill.  HKM has included the cost of a centrifuge for 

dewatering alum sludge generated in the flocculation/sedimentation basin.   

 

Figure 3-4 shows the process flow diagram for the proposed treatment plant.  Drawings of 

facility and the equipment are provided in the Appendix.  Figure 3-5 shows a preliminary layout 

for the facility. 

 
3.2.2.  Pilot Testing 
The Aamodt Settlement Study Report recommended a 12-month pilot plant study prior to final 

design to assess the treatment performance during changing water conditions.  HKM agrees 

with the recommendation with the clarification that two or three different membrane suppliers 

should be tested in a side by side comparison.  The BOR proposed the use of a Pall 

microfiltration system and the layouts and cost based in this Engineering Report are also based 

on a Pall system.  However, without a side by side test it is not possible to conclude that the 

Pall system is the most cost effective treatment system.  Zenon, US Filter and Koch are other 

established manufacturers of membrane treatment systems and their systems could be tested 

as well. 

 



Pojoaque Regional Water System 
Engineering Report 

 

- 28 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc 
9/16/2008 

Figure 3-4 Water Treatment Process Flow Diagram 

 

 



Pojoaque Regional Water System 
Engineering Report 

 

- 29 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

Figure 3-5 Combined Water Treatment Plant 

 

 



Pojoaque Regional Water System 
Engineering Report 

 

- 30 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

3.2.3.  Pre-sedimentation  
In the Aamodt Settlement Study Report, two 10 foot deep concrete lined basins, each with a 3-

hour detention time were proposed.  It was indicated the ponds would have to be cleaned 

every 15-20 years.  With a 3-hour detention time any particle with a settling velocity greater 

than 0.055 feet per minute (10 feet/ 180 minutes =0.055 ft/min) would be expected to be 

removed in the basin.  Based on settling velocities of particles published in Integrated Design 
and Operation of Water Treatment Facilities, 2nd edition, Kawamura, a settling velocity of 0.055 

feet per minute corresponds to a particle diameter between 0.01 and 0.02 millimeters.  Data (9 

data points) from the USGS sampling station indicate the suspended solid concentration 

averages 540 mg/l (median value 364 mg/l).  Additionally, the data show 47.5 percent of the 

sediment is less than 0.063 millimeters in diameter (250 data points) and 76.7 percent is less 

than 0.125 millimeters in diameter.  While the basin configuration will impact the removal 

efficiency, it is expected that the majority of particles larger than 0.063 millimeters would be 

removed in the pre-sedimentation basins.  At the average flow rate of 2.23 MGD for the Pueblo 

Only System it is projected that approximately 0.87 cubic yards per day of sand and silt 

(assumed specific gravity of 2.65) would be removed.  For the Combined System flow rate of 

3.57 MGD, it is projected approximately 1.4 cubic yards per day of sand and silt will be 

removed.  A basin with a 3 hour detention time would fill at a rate of 21% per year.   
 
Due to the sediment load to be removed prior to membrane filtration, HKM recommends using 

flocculation/sedimentation basins with mechanical solids removal.  In addition, as mentioned 

above HKM recommends moving the rapid mix and coagulation step ahead of the sedimentation 

basins to maximize the solids removal ahead of the membranes.  The proposed system would 

consist of a three separate treatment trains with each train having a 3-stage flocculation 

arrangement and a sedimentation basin.  Each sedimentation basins would have mechanical 

sludge removal.  Piping would be configured to allow any basin to be taken off line for 

servicing.  The three basin arrangement would allow flexibility in matching the basins in service 

to the flow conditions.   

 

Prior to finalizing a design, additional suspended solid data and pilot testing should be 

completed to verify solids loading and chemical addition requirements. 
 
3.2.4.  Enhanced Coagulation 
The Aamodt Settlement Study Report recommended a chemical addition coagulation step just 

upstream of the membranes.  As discussed above, HKM recommends moving the coagulation 

step ahead of the sedimentation basins to minimize the solids load on the membranes.  



Pojoaque Regional Water System 
Engineering Report 

 

- 31 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

Coagulant addition just ahead of the membranes runs an increased risk of fouling of the 

membranes due to interactions between the coagulants, feed water, and membrane materials. 
 
3.2.5.  Membrane Filtration 
The Aamodt Settlement Study Report recommended membrane filtration with microfiltration 

membranes which will remove particles large than 0.1 microns in diameter.  Microfiltration is 

very effective for removing bacteria and Giardia cysts but is not as effective in virus removal.  

Additional disinfection after the microfiltration membranes is typically needed to meet the virus 

removal requirements.  The additional disinfection also provides another disinfection barrier to 

account for inevitable membrane breaks.   
 
3.2.6.  Disinfection 
Ultraviolet (UV) disinfection was proposed in the Aamodt Settlement Study Report.  In addition, 

chloramination was proposed to maintain a disinfection residual in the distribution system.  The 

need for both UV and chloramination is questionable.  Even though the manufacturers may rate 

the membranes for 6 log removal, the regulatory agencies will typically still require a post 

membrane disinfection system that will achieve 0.5 log Giardia inactivation.  The cost estimates 

contained in this Engineering Report are based on providing a 128,500 gallon chlorine contact 

basin for the Pueblo Only System and a 203,400 gallon basin for the Combined System to 

achieve the 0.5 log Giardia inactivation.  In this disinfection scenario free chlorine would be 

added at the front of the contact basin with ammonia added at the end of the basin.  The 

addition of ammonia at the end of the basin produces the chloramines to maintain a residual in 

the distribution system. 

 

After disinfection, treated water will typically flow to a clearwell which provides an operating 

volume so the membranes are not operating in an on/off mode.  The clearwell volume also 

provides additional storage volume to meet peak hour demands in the distribution system.  A 

clearwell volume equal to one hour production is provided.  Both the clearwell and chlorine 

contact basin will be located below the treatment process floor. 

 

Chlorine gas is an extremely hazardous gas and therefore the New Mexico Recommended 

Standards for Water Facilities contains many requirements governing the design of chlorine 

facilities.  Some of the key criteria impacting the cost of the facilities include: 

 Chlorine gas feed and storage should be enclosed and separated from other operating 

areas 

 Chlorine storage separate from ammonia storage 



Pojoaque Regional Water System 
Engineering Report 

 

- 32 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

 Ventilation system should provide one complete air change per minute 

 Automatic switchover units should be provided 

 A gas leak detection system should be provided for both the chlorine storage and 

chlorinator room 

 A chlorine scrubber system meeting the requirements of Article 80 of the Uniform Fire 

Code should be provided.  

 

In developing costs for the Regional Water System, HKM has assumed the use of a total 

containment system for the chlorine cylinders rather than a scrubber system.  The total 

containment system meets the requirements of Article 80 and eliminates the need for a 

separate scrubber system.  During the design stage a more detailed evaluation should be 

completed to determine the least cost alternative between the total containment system and 

the scrubber system. 

 
3.2.7.  Solids Handling 
Solids removed in the flocculation/sedimentation process will consist of a combination of 

chemical sludge and sands/silts.  It is estimated that approximately 1,115 pounds/day and 

1,785 pounds/day of sludge will be produced in the Pueblo Only and Combined System 

treatment plants respectively.  The estimate is based on an alum dosage of 25 mg/l and an 

average TSS concentration of 53 mg/l remaining in the feed water to the 

flocculation/sedimentation basins.   

 

Solids from the flocculation/sedimentation basins will be thickened using a centrifuge.  A solids 

concentration of 17% to 20% is expected with the centrifuge.  With a thickened solids 

concentration of 17%, approximately 3.8 and 6.0 cubic yards per day of solids will be produced 

in the Pueblo Only System and Combined System respectively.  Solids from the centrifuge will 

be hauled to a landfill for final disposal or could possibly be land applied as a soil supplement.  

Concentrate water from the process would be returned to the head of the 

flocculation/sedimentation tank. 

 

3.3.    Transmission System 

The major components of the Regional Water System transmission system include pump 

stations, storage tanks and the pipelines connecting the pump stations to storage tanks.   

Transmission pipelines generally do not include service connections; however, closer to the 



Pojoaque Regional Water System 
Engineering Report 

 

- 33 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

ends of the system the transmission lines are also used for distribution in order to avoid 

installing parallel pipelines.     

 

Both the Pueblo Only and Combined System transmission mains originate at the high service 

pump station at the water treatment plant.  The transmission main would be located near the 

north side of NM Highway 502 in order to mitigate potential conflicts with cultural resources.  In 

the Pueblo Only System the high service pumps would pump through an 18-inch diameter 

pipeline to a storage tank with a ground elevation of 6,115’ located on the ridge west of 

Cuyamunque.   This requires the use of higher pressure rated pipelines on the discharge side of 

the high service pumps to accommodate pressures of about 225 psi in the Combined System 

and 325 psi in the Pueblo Only System.  Steel pipe has been used in this Engineering Report but 

ductile iron or fiberglass may prove to be more economical at the time of construction.  A 

control valve would regulate the filling of the San Ildefonso storage tank near the El Rancho 

entrance to the Pueblo. 

 

The configuration for the Combined System is different because of the demands in the Jacona 

and El Rancho area.  In the Combined System the high service pumps would pump through a 

24-inch diameter to the San Ildefonso PRV and then reduce to a 20-inch line to the Jacona area 

then reduce to an 18-inch line supplying a storage tank located on a ridge on the south side of 

502 east of the access road to the wastewater treatment facility.  The San Ildefonso storage 

tank would still be filled through a control valve and an additional pump station near the Jacona 

tank would be required in the Combined System to pump to the 6,115’ storage tank on ridge 

west of Cuyamunque.   

 

In both systems the transmission main (18-inch diameter) would parallel the wastewater access 

road and then follow the Pojoaque Pueblo’s sewage force main to the Cuyamungue Ridge.  One 

or more large storage tanks would be located on the ridge.  Water from the storage tank would 

flow to the two branches of the transmission system (12-inches for both systems).   

 

The transmission main bifurcates in Pojoaque.  One reach heads north and east to serve the 

Pojoaque, Upper Pojoaque, Nambe Village and Nambe Pueblo pressure zones.  A lateral in this 

area would supply a second tank above the White Sands area constructed at the same elevation 

(6,115’) as the Cuyamunque ridge tank.   A pump station would be used on the branch serving 

the Nambe area to pump water to a storage tank at an elevation of 6,383’ located east of the 



Pojoaque Regional Water System 
Engineering Report 

 

- 34 - 
H:\03\M321105\Draftreport1\Engrpt10.Doc Confidential Settlement Document -  
9/16/2008 Not Available For Use In Court 

Nambe Pueblo area.  The transmission pipelines vary in size from 8-inches to 12-inches in 

diameter in this area for both systems. 

 

The other reach of the transmission main heads south up the Rio Tesuque valley. The southerly 

main bifurcates near the Tesuque Pueblo’s trailer court south of Tesuque Village.  A westerly 

branch serves the Flea Market area and in the Combined System also supplies Tesuque Village 

area.  Four pump stations would be required on this branch to lift the water from about 6,000’ 